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General Information

E${n AN
Application information/& & By :
Applicant:----xeoeeeeeeeeeees : WUHAN FANSO TECHNOLOGY CO.,LTD
ST R - RDUP TR A A A
AQArESS- v vrreererenes _ Floor 2, Building 3, Jiahua Tehnology Industrial Park, No.270 of
E S B oo HuangjinkouThree Village, Hanyang District, Wuhan City, China

© ORI X B4 =AY 270 SnAERHE L 3 5% 2 2
Contact information----+- : Tel: 18627884463
JE BRI eeeeeeeeeneneens : E-mail: 094673 @evebattery.com
Website: https://www.fansobattery.com

Product Information//= {5 &.:

Product Name:- -« : Package contained Lithium Battery: ER10450

FER TR e . AR, NS ER10450

Contained batteries’

Model and Parameters-- : ER10450, 3.6V, 1000mAh (Lithium content= 0.3g)

PO HLT R B B

Factory of Package------- : WUHAN FANSO TECHNOLOGY CO.,LTD

PRI RN ;BRI R R AT

AU TR TR N

Testing Laboratory/#ll szt =::

Laboratory:-«---+----eeeeenee : Guangzhou MCM Certification & Testing Co., Ltd.

PR HLL o eeeeeees s I ARR AR AR A 7

Address: - : Building 2 No. 45 Zhong Er Section of Shiguang Road, Zhongcun Street,
Panyu District, Guangzhou City, Guangdong Province, China.

/([R5 ZR (VA 18| RETERRRPRPPRRES o TP AR R XA A T RSB B 45 5 2 #

Testing Location---------- . As above

A SE g0 = bk oo ALk

Test Specification/Jl AR 1E:

Standard: oo : ST/SG/AC.10/1 UNITED NATIONS “Recommendations on the TRANSPORT
OF DANGEROUS GOODS” Model Regulations(22nd) 6.1.5.6

DR - : ST/SG/ACA10/1 & H (KTl itmicimm @i+ MELA) (Rev.22)
6.1.5.6

Test conclusion/JiRZ £ :

Receipt Date«------ : Sample Qty.--++--+ :

BRI ] : 2024-03-20 RER B e . 3PCS

Temperature & Humidity of Pre-treatment-----: 23°C

FRAD B T oo . 52%RH

Test Date Ml [ -« . 2024-04-22 ~ 2024—04—24

The package submitted by WUHAN FANSO T§ s \ Q ; .M. TD is capable withstanding a 3m
Stacking test in any orientation without damage -' or batteri Ngained therein, without shifting of

the contents.
mﬁﬂﬁﬁﬁﬂﬁﬁmﬁﬂ%&%@%#%-ﬁgmn @LH
> ﬁ%ﬂﬁ
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UNITED NATIONS “Recommendations on the TRANSPORT OF DANGEROUS GOODS”
Model Regulations(22nd) 6.1.5.6
BeEE T ek ttisimm it =AY (Rev. 22)6.1.5.6

No. Requirement + Test Result - Remark Verdict
FF5 BR + W5 SR - &% F1 %7
1 Test procedure /MRS B P

The test sample must be subjected to a force applied to
the top surface of the test sample equivalent to the total
weight of identical packages which might be stacked on it
during transport: the force must be calculated in relation
to the latter. The minimum height of the stack including
the test sample must be 3 m. The duration of the test P
must be 24 hours.
DCRE i) _ BRI A2 B — ATy, XA IS TR IS i
AR AT REHEARAE BT R R S . R RS
DR 7R Y B HERR 0 B 1K s P2 6 200 3 oK ) B A e
THEL, MR R LI [R] 2 202 24h.
Number of simulated stacking layers 12 lavers P
B 2 4 Y
Simulated Test
+1mu a‘e est pressure 28.6kgf P
BRI s /)
2 Requirements /FRHEER P
The package is not
Each package is capable of withstanding without damage cracked, the
to cells or batteries contained therein and without any| contents are not
reduction of effectiveness. damaged and not P
A F A LB 1 1 R PR B S O A R, R R SRged.
DIRE A AR . BEARBR, NED
TELf
3 Package information /f9.3(5 & —
Packaging material Corrugated board -
£ o FUA AR
Package size(mm) 335x130%260
X X —
BH T (mm)
Material of liner Blister + Plastic film
e W IR G+ YR
Package weight (kg) 26 -
EEI S {(C)) '
Content: Lithium-ion / Lithium-metal cells / batteries Lithium-metal cells B
W BRI E R A B4 Ja S
Number of batteries or cells per package (pcs) 180 B
AL 254 P et B H S ) B (pes)
Net weight of batteries or cells per package(kg) 1.80 o
FAAN 0 REAT P R SRS ) 1 (k) '
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Photos of the Cell
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Cell: ER10450, 3.6V, 1000mAh (Lithium content= 0.3g)
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Sample inspection after test i /G R &
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-- End of Report --
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Important Note

EEEMR

1. This test report is invalid without the special testing seal and cross-page seal of Guangzhou
MCM Certification & Testing Co., Ltd.
AAGI AR T M IR I BAA PR A R I 7, Bg% 5 Io AL

2. Nobody is allowed to partly photocopy this test report without written permission of Guangzhou
MCM Certification & Testing Co., Ltd.
AREET MIFRARAGTIEARA BRAF IR, AR EHA R MRS .

3. This test report is invalid without the signatures of Approver, Reviewer and Tester.
AR TN BN RS B3 25 44 TE AL

4. This test report is invalid if altered.
ARG I i 75 R B R

5. Objection to this test report must be submitted to Guangzhou MCM Certification & Testing Co.,
Ltd. within 15 days after the publication of the report.
A BRI R 5 A U, AR R i R A HA A TUR N R MR I BAR A PR AR $2 H .

6. This test report is only responsible for the received samples.
ARG I w7 SO0 A 53

7. As for the test results, “N/A” means “Not applicable”, “P” means “Pass” and “F” means “Fail”.
Agar il 25 R E NI TR ANE R, PPRREY”, PR AN

W

Testing Lab.: Guangzhou MCM Certification & Testing Co., Ltd.
LB A« T R FRARA I 4 A A PR A )
Address: Building 2 No. 45 Zhong Er Section of Shiguang Road, Zhongcun Street,

Panyu District, Guangzhou City, Guangdong Province, China.

Hiudik T IR N T S XA A TR B T B 45 5 2 1k
Tel/H#iF: +86-20-3477 7662 5% 0086-020-3477 7662

Email/ B F HBFH : service@mcmtek.com

Web/A &) Pk: https://www.mcmtek.com
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